
Supplementary Figure 1: Detailed parts description of base platform 

Part 
No. 

Name 
Number 
Needed 

Source 

01 Rabbit holder table 1 Drawing included 
02 Front leg 1 Drawing included 
03 Main leg 4 Drawing included 
04 K-wire holder base 2 Drawing included 
05 Screw head K-wire holder 2 Drawing included 
06 Polyethylene plate 1 Drawing included 
07 Stainless steel hex drive flat head screw, 8-32, 1/2" 4 McMaster Carr -92210A194 
08 Black-oxide alloy steel socket head screw, 8-32, 3/4" 12 McMaster Carr -91251A197 
09 Stainless steel socket head screw, 8-32, 1/2" 2 McMaster Carr -92196A194 
10 Stainless steel socket head screw, 6-32, 3/8" 10 McMaster Carr -92196A146 

No. 01 No. 02 

No. 03 No. 04 

No. 04 
No. 05 

No. 05 

No. 06 

No. 07 

No. 08 

No. 10 

No. 09 


